



Ontario

Ministry of Training,
Colleges and Universities
Ministère de la Formation
et des Collèges et Universités

**COMPLETION CERTIFICATE
CERTIFICAT D'ACHÈVEMENT**

Name / Nom	MARK DIAH
Completion Certificate No. N° du certificat d'achèvement	C28587 Asbestos Abatement Worker
Issue Date Date d'effet	17-03-2018

2923493
IDENTIFICATION NO. N° D'IDENTITÉ

C28587
COMPLETION CERTIFICATE NO.
N° DU CERTIFICAT D'ACHÈVEMENT

Certificate of Completion

ID#:

Mark Diah

Your Score: 100% (180 points)

Passing Score: 70% (125.99 points)

Date: Wed Feb 28 2024

Congratulations, you passed. ✓



WHMIS



WHMIS

AixSafety.com



WHSC Record of Training

Mark Diah

has successfully achieved the learning outcomes of



Working at Heights [WAH-56791]

Instructor/Evaluator: Ron Pankiw

Date of training
17-Apr-2021

Ron Pankiw

Certificate of Completion

This is to confirm that:

Mark Diah

Has successfully completed the Ministry of Labour's training module:

Worker Health and Safety Awareness in 4 Steps

Issued on: March 11, 2018

Ontario 

Mark Diah

of **Biggs and Narciso** has been successfully fit tested using a fit test method of: *Qualitative Irritant Smoke*

on the following Honeywell respirators:

Model:	Size:	Actual Fit Factor**:
North RU PAPR Model # 65001	M	PASS
North Half-Face P100 Model # 7700	M	PASS

**Minimum Fit Factor Requirement:

- Qualitative for half mask or full facepiece = 100
- Quantitative for half mask = 100
- Quantitative for full facepiece = 500

In accordance with Honeywell's instructions as required by OSHA 29 CFR 1910.134 or CSA Z94.4-11

List any additional PPE worn during the fit test: N/A

List any restrictions: N/A

Dusan Milovic
Safety Manager, Fit Test
Administrator

Mark Diah
Labourer

04/27/2023
Test Date

